—. Handle part

A\

\
109 \ '\
é\f@\% |/

- i\u?
noilc’ Lm %, //ne
112@ : 15
110 ‘.‘_,’_____,114
NO| DESCRIPTION |QUANTITY NO| DESCRIPTION | QUANTITY
101 | Spring pin $4x30 2> |/ 113 | Spring pin $5x40 L2
102 | Shell fragment 1 H 114 | Adjusting Nut M5 1
103 | Handle welding 1 !{5115 Adjusting Bolt }L 1
104 | Sping pin §6%30 1 . 116 | chain "‘ 1
105 | Handle Spacer 1 1 117 | pull poce ! 1
106 | Spring pin $4%20 2 118 | spring pin p4x14 1
107 | roll wheel shaft 1 '/ 119 | pull Board ‘ 1
108 | roll wheel . 120 | Control Handle | 1
109 | Bushing 1 121 | roll whell 1
1IOlSpacer 2 \ 122 i Spring pin $4x20 1
111 \ Bushing 2 | \ i
112\ Shaft E \&
<,

e




. Hydranlic Part

NO|  DESCRIPTION ;’QUA.\-‘HTY{LNO DESCRIPTION | QUANTITY
201 Pump Piston Rod | 1 1221 Ban M8x20 1
202§ Washer 1 222| lever plate 1
?03} Spring ; ! 1|223] spring pin $8x50 1
{204 Dust Ring d18 1 224 valve 1
205 Sealing d18 1 225| copper washer 1
206| Screw [ 1 226| Bolt M8x10 1
207 | S crew"0"Ring $26x24 | 1 227| poston Rod d35 1
208 | Spring retaining ring for axle 20 2 228 steel Ball $19 1
209 B=zring ring " 4 229 Poston Rod pust Ring d35 1
210 be--:z 204 4 11230] "0"ring 34.5%3.55 1
211 big wheel $180x56 | 2 231] cylinder cap 1
212| pump | 1 232| "0"ring $65x3.55 1
1213 | Spring pin $8x45 1 233| Poston Rod sealing d35 1
214/ Spring pin $5x30 2 234/ sprindle of Damping valve 1
215 | bearing 8111 1 235/ spring of sprindle of valve 1
1216 bearing ring I 236/ screw 1
217 | Supporting Base ' 1 237| "0"ring $16%2.4 1
218 | Spring retaining ring for axle 52 | 1 ||238 plug | 1
219 big wheel shaft | 1 239| Base of pump 1
220| NUT M8 1 240| copper ring ! 1




=.Truck's frame part

306/// \ 352
304 308 309 310 311

' DESCRIPTION |QUANTITY| NO| DESCRIPTION |QUANTITY
501 | Truck's frame 1 316 | Frame of front wheel | 2
| 302 | Spring board 8 1 317 | Shaft of front wheel 2
303 | Bolt M8x12 1 318 | Frame of Double wheel 4
304 | Bushing 2 219 | spacer of front kwheel 8/4
305 | Pin 2 | 320 | Bearing 204 8/4
306 | Bushing 4 |/ 321 | Springretaining ring for le 20 4
307 | Rocker arm 1 | 322 | Spring pin 4x35 8
308 | Spring retaining ring forexle 16 2 | 323 | Double front wheel §70/480 4
309 | Pin 2 | 324 | Double front wheel shaft 4
310 | Spring pin $5x40 1 P( 325 | roll wheel axle$50x28 2
311 | Straight Tappet 2 | 326 | roll wheel 2
312 | Long shaft 1 1327 | Pin 3x30 2
313 | Spring pin $4x28 2. |i328] single frontwheel shant v
| 314 | Shaft 2 | 329 single front wheel 2
| 315 | Spring pin §4x24 g o4 *




